
42" Rotary Mower Attachment UT-36037 36037-UT 42" Rotary Mower Attachment UT-36037 42" Rotary
Mower Attachment - Mower

1 of 3 2/21/2025, 5:35 PM



Ref # Part # Description Qty Context Note MSRP

1 JA991711 MOWER HOUSING ASSEMBLY 1

2 JA549039 BUSHING- Roller 12 5.24

3 JA335178 ROLLER- Assy (long) 4 19.89

4 JA461381 PIN- 3/16 x 13/16 roller 2

5 JA351426 SHAFT- Front roller 2

6 JA351494 PIN- Hold 2 3.51

7 JA339460 DECAL- CPSC warning 2

8 JA452006 NLA(NO LONGER AVAILABLE) 1

9 JA446136 WASHER- Lock 5/16 hvy 14

10 JA443106 NUT- 5/16-18 hex 14

11 JA352120 SPRING- Idler pulley 1 10.94

12 JA392601 PULLEY- R.H. & L.H. cutter drive 2

13 JA310711 WASHER- Pulley retainer 4

14 JA446142 WASHER- Lock 3/8 hvy 12

15 JA400300 SCREW- 3/8-24 x 1 1/4 hex hd cap 3

16 JA991570 PULLEY- Mower drive 1

17 JA328821 BELT- Cutter drive 1

18 JA991881 Cover- Pulley 1

19 JA328891 BELT- V engine to mower 1

20 JA408865 SCREW- 1/4-20 x 9/16 hex hd thd forming 9

21 JA453009 WASHER- 5/16 sae flat 4

22 JA443810 NLA(NO LONGER AVAILABLE) 1

23 JA453011 WASHER- 3/8 std flat 1

24 JA154796 IDLER PULLEY ASSEMBLY 1

25 JA344952 STANDOFF- Idler 1

26 JA404122 SCREW- 3/8-16 x 1 1/4 C/R truss hd 1

27 JA319755 WASHER- Arm retaining 1

28 JA352594 SPACER- idler arm pivot 1

29 JA400184 SCREW- 5/16-18 x 3/4 hex hd 12

30 JA351493 SPRING- Hitch latch (front) 1

31 JA335207 DECAL- Instruction 1

32 JA400270 SCREW- 3/8-16 x 2 hex hd cap 1

33 JA336737 DECAL- Danger 1

34 JA351491 GRIP- height adjusting handle 1

35 JA130207 CONTROL LEVER- Cutter height 1

36 JA351492 WASHER- Control lever 1

37 JA351484 SPRING- Control lever latch 1

38 JA990075 WELDMENT- idler arm 1

39 JA 444762 NUT- 3/8-16 hex gripco c/lock 1

40 JA353272 BRACKET- Deflector clamping 2

41 JA440080 BOLT- 5/16-18 x 7/8 rd hd 2

2 of 3 2/21/2025, 5:35 PM



Ref # Part # Description Qty Context Note MSRP

42 JA392604 GUARD- Toe 1

43 JA991281 DEFLECTOR- Discharge chute 1

44 JA 441602 Bolt- 5/16-18 x 3/4 reg carr. 4

45 JA460024 PIN- 1/8 x 1/2 cotter 1

46 JA352699 PIN- Pivot 1

47 JA344996 PIN- Lift 4

48 JA160007 REAR ROLLER SHAFT & ARM ASSEMBLY 1

49 JA453017 NLA(NO LONGER AVAILABLE) 10

50 JA335181 ROLLER ASSEMBLY (short) 2 11.94

51 JA351657 SPACER- Rear roller outer 1

52 JA 443110 NUT- 3/8-16 hex 1

53 JA375882 BEARING- Cutter shaft 6 39.41

54 JA339609 SHAFT- Cutter Side 2

JA339610 SHAFT- Cutter center 1 24.09

55 JA824540 SCREW- 3/8-24 x 1 hex hd cap 3

56 JA519016 CUTTER BAR SET 1

57 JA339608 ADAPTOR- Blade 3

58 JA990140 WASHER- Flat 1

59 JA142192 CUTTER HOUSING ASSEMBLY 3

60 JA376076 SPACER- Bearing 3

61 JA320791 KEY- Par. 3/16 x 3/16 x 13/16 6 4.20

62 JA461361 PIN- 1/8 x 7/8 roll 1

63 JA351433 SPACER- Rear roller center 1

64 JA375977 FITTING- Washout 1

65 JA400264 SCREW- 3/8-16 x 1 1/4 hex hd cap 4

66 JA350638 SPACER- Rear roller guide 4

67 JA400110 SCREW- 1/4-20 x 7/8 hex 4

68 JA374983 BRACKET- Rear hanger 2

69 JA453023 WASHER- 1/4 flat bracket mounting 4

70 JA446130 WASHER- lock 1/4 hvy bracket mounting 4

71 JA443102 NUT- 1/4-20 hex bracket mtg 4

72 JA336736 DECAL- Danger 1

73 JA351431 ARM- Rear roller mounting 3

3 of 3 2/21/2025, 5:35 PM


